



Testing laboratory



Research Center for Wooden Packaging and Logistic

Sede Legale: Piazzale delle Rose, 1 - 46019 Viadana (MN) - Codice Fiscale, Partita IVA, N° iscr. Registro Imprese Mantova 01625120207 - Cap. Soc. euro 160.000,00 i.v. - Numero REA 170939 - Tel. +39 0375 780694 - Fax +39 0375 207737 - Web: www.cril.it - Email: info@cril.it

Report Number 54/15F
Repeat testing of blocks made of wood-chip material
according to UIC Code 435-2, appendix C

| | |
|-----------------------------|---|
| Customer: | Ecobloks srl Via Natalia Ginzburg, 20 41123 Modena (MO) Italy |
| Phone: | +39 059 5967877 |
| Fax: | +39 059 236776 |
| Email: | C.Bassi@Ecobloks.it |
| Samples: | Wood-chip material blocks |
| Nominal dimensions: | 145x145x78 (H) mm |
| Receipt of the samples: | 06th Oct. 2015 |
| Sampling procedure: | on site by CRIL (30th Sept. 2015) |
| Number of samples received: | 50 pieces |
| Test period: | from 06th Oct. to 06th Nov. 2015 |
| Report issue date: | 06th Nov. 2015 |
| Number of pages: | 8 |
| Samples code: | 54/15F |
| Report number: | 54/15F |
| Viadana, li: | 06th Nov. 2015 |

| | |
|--------------------|---------------|
| Main tests: | PASSED |
|--------------------|---------------|

The tests results are referred exclusively to the tried samples.
The report cannot be reproduced, also partially, without the written consensus of the CRIL.



Testing laboratory



Research Center for Wooden Packaging and Logistic

Sede Legale: Piazzale delle Rose, 1 - 46019 Viadana (MN) - Codice Fiscale, Partita IVA, N° iscr. Registro Imprese Mantova 01625120207 - Cap. Soc. euro 160.000,00 i.v. - Numero REA 170939 - Tel. +39 0375 780694 - Fax +39 0375 207737 - Web: www.cril.it - Email: info@cril.it

Report Number 55/15F
Repeat testing of blocks made of wood-chip material
according to UIC Code 435-2, appendix C

| | |
|-----------------------------|---|
| Customer: | Ecobloks srl Via Natalia Ginzburg, 20 41123 Modena (MO) Italy |
| Phone: | +39 059 5967877 |
| Fax: | +39 059 236776 |
| Email: | C.Bassi@Ecobloks.it |
| Samples: | Wood-chip material blocks |
| Nominal dimensions: | 145x100x78 (H) mm |
| Receipt of the samples: | 06th Oct. 2015 |
| Sampling procedure: | on site by CRIL (30th Sept. 2015) |
| Number of samples received: | 50 pieces |
| Test period: | from 06th Oct. to 06th Nov. 2015 |
| Report issue date: | 06th Nov. 2015 |
| Number of pages: | 8 |
| Samples code: | 55/15F |
| Report number: | 55/15F |
| Viadana, li: | 06th Nov. 2015 |

| | |
|--------------------|---------------|
| Main tests: | PASSED |
|--------------------|---------------|

The tests results are referred exclusively to the tried samples.
The report cannot be reproduced, also partially, without the written consensus of the CRIL.